—
k S\
T
L)
©
S <Lu@ﬂ7 = ]
( @ @
= i
- @
©
1 Y
ﬁo ° N » o
| |~
—
N Y,

HIGH PERFORMANCE F1 RACI/ING CAR

INSTRUCTION MANUAL

Tires and wheels are not include
Front and rear wings are not include

Q

in this
in thi

kit.
is kit.

Q



o

HIGH PERFORMANCE F1 RACING CAR

Please read the kit instructions carefully before assembly.

GENERAL SAFETY
- An adult should be present if the kit is being assembled by a child.
- Supervising adults should read the kit instructions before assembly.

ASSEMBLY SAFETY

- Kit parts should be kept out of reach of small children. Injury or death may result if children put small parts in their mouths or cover their heads with poly bags.

- Fully check parts and part quantities before assembling. If there is any damaged or missing parts please contact the place of purchase immediately.

- Carefully read and be sure to fully understand the assembly instructions before assembly to ensure the kit is assembled properly.

- Many tools are used during assembly. Please use the proper tools and follow the tool's instructions. Be sure to take extra care while using cutters and sharp
tools to avoid personal injury or others.

- Be cautious of sharp parts while assembling the kit.

- Pay attention to the surrounding area when cutting plastic parts to avoid injury.

- Ensure rotating parts work properly and smoothly.

- Properly connect wires to prevent short circuits. Keep wires well organized and away from rotation parts or the ground.

- Please follow the steps in the manual to assemble the kit safely. Any actions not following the manual may cause a dangerous or and improper functioning kit.

- When painting, ensure there is proper ventilation and away from fire.

OPERATING SAFETY PRECAUTIONS

- Operate R/C Cars in appropriate and safe areas only.

- Never run R/C Cars on the road with traffic.

- R/C Cars are operated by the transmitter through radio frequency. To avoid interference from other transmitters please operate the R/C Car in proper areas.
- Ensure the frequency of the R/C Car does not conflict with other racers to prevent frequency conflicts and losing control of the R/C models.

- Some parts equipped on the cars are not waterproof. Operating in wet conditions may damage the R/C equipment and loss of model control.

- Do not touch any rotating parts (gears, belts, wheels) after connecting battery to avoid any injury caused by the rotating components.

- After operating the R/C Car, please let the R/C Car cool down before performing maintenance.

TURNING ON THE R/C CAR

- 1. Place the R/C Car on a stand to allow the wheels to spin freely

- 2. Ensure the R/C Car ESC (Electric Speed Controller) is turned off.

- 3. Extend the antenna and switch on the Transmitter. Ensure the Transmitter batteries have sufficient power.
- 4. Turn on the R/C Car ESC (Electric Speed Controller).

TURNING OFF THE R/C CAR

- 1. Turn off the ESC Electric Speed Control.

- 2. Disconnect the battery.

- 3. Turn off the Transmitter and retract the antenna.

BATTERY

- Please read the battery instructions before use.

- Charge the battery at safe fireproof place.

- DO NOT dispose battery in heat, fire, or water.

- CAUTION DO NOT let the battery overheat while charging. Overcharging is dangerous and may cause fire.
- After use, the battery may be hot.

- Continually discharging a battery will shorten the battery life, please charge it after fully cool down.

- Please recycle batteries. Do not dispose of used batteries and in regular garbage.

MOTOR

- Please read the instruction before use.

- CAUTION Applying throttle to the motor with no load may cause internal damage to the motor. To test the motor, ensure the motor is installed in the R/C Car
and test using 3-5V instead of 7.2V.

- Maintain and cleaning the motor regularly. When using brushed motors, please change the brushes are damaged.

- Please select the proper gear ratio according to the motor and running conditions. Motors will not function well with improper gear ratios and cause damage to
other R/C equipment.

- The motor will be hot after use. Continually running a hot motor will shorten the motor life, please allow the motor to cool down after use.

mm 01 Speed Passion 1/10 scale SP-1 F1 chassis kit\ g




%ﬁﬁ—( ¢ iﬁ%mib\l{\??ﬁm&’f < fi\féb\o

ZLNDI=HI
- BFHR(BRAUAT) AL TEITIHRICEILTREFOEEDT . I TTHIZE,
- ML TR, REFE DL LRI THRAZZ RKEHTATISLY,

T THOTE

- FYb ORI THRTRERIZE, NSEEFHEOFOBHOEVGIT THEEEToTHZEN, NS/ A=Y DBRROE = — LRI ZEREDERNHYET DT
. FRISERLTESE,

- ML CRTNICB Y DORERZEIToTIEEN A— BIBLI=/ S—Y OR D RE LGB ITIEHE BEROIBEEELRFTIEATERTZEL,

- M CHTIC AL CHRABEREETHRHAAE AL TEADAA—DEBIFLIACCIYIIRMTY MM THICIEIR LG T ENDEIRYEY . KA THA
EOHETIZHRVD, ELWIEZELEENIEZSWD, FThyd—F M IFEERSN SR ICTODERZ L THEEEIT O TS,

= N=YIZEO>THAGE A HYET O T, AL THITIF+HITERL TSN,

= FIRFYIN—VEYBETIRICIER B+ ISERL TSN,

- EE5-BEEN T %/ 3 —VI(E, EL- RA—RITEKESHIL TTEELY,

- B fR-0—FEE I a— T 51280 ELKERYEL THEREL TEEW , a— NI SRS T BIER - BREVER 5 AN @R T, FI=ERE AV DI TEHRL TKFEELY,

- FULDMILTRREDT=HITBRRTYIDIBZE> TED THZEL, R0 JEF THRITET EREUNMET I RIHELHY. X UrERIRT DAEEHLEEYE
kR

- BEOBICF+AEBRKRETOTSZEN F-KKREETT .

TR EAEOTE
- RETHNRILEDHHHAOR/CH—ERYF —F Y TETEE TS,

- EEPRBEDHHEFTTOETIZHER ZEILHITFZEL,

- R/CH—ILEERAORIESNDBERIHVMEBILET . BEROFTHEETH-OITLEEYMOLNENSFT TEITSE THEEL,

- BRORELZETDA. ABICHOR/CHA—METLTVSGSICIILTBEVOERBEHEELRLEHEMND THSETLTIZEL, .

- —BD/NA—VIEFHKTREBYE A, KI=FYEETLEYRDBISET HER/CH—ITF A—DEEZ DI5EABHYET DTHIEDIZEL,
- EATRNYT—EERELERIEEERT 5/ 38—V (FV - R R — L) [TIFHE NG N TLEEN, BET25E80HYET.

- EFTHHEOSER/CHA—DERZEYY AT FUREITIHIIR/CH—DRENTHEDEFTZEL,

R/CH—DE]

- 1.R/ICH—ERZAVRFIZESE., ihA—ILHOEI AN K SIZLTEELY,

- 2. R/CH—MESC(RE—FaVrA—5—) DERIA IITHH>TNDBERERL TESELY,

-3 EEHOTUTTERIEL. EEHODR(YFEANTLZEN, EE#D/ YT —N+ 2 H DM HEEL TS,
- 4. R/CH—MESCHRAYF & ANTLZEY, EITHAIRELHVET,

R/CH—DEREHL

- 1. R/CH—%[EIIRLESCOERZE T > TEELY, .

= 2. \T—FRSLTLZELY,

-3 EEMOEREV > TEERO T THEIRMLTZSL,

INYT)—
= 1\ T —DERLNE R ST —DEIRLERBBZ 2R > TITo TLEELY,
- N\yT)—DOFIRIFFEBICHAZ DT LD LENR SIS TITo TS,
=1\ T)—EKOKDFIZEELLEN TS,
XEE VT —DOREBICITBFREICES/ YT —DRE LRICHSFEL TSN, N\yT—BREF KK ESIEECTEXRERBIRTT,
- ETRAYT—EHIEESRICHYVET,
- ETH. ST —DRENTHEOEFTICBRET 5L AT I—EROET ., v T —DRENERICTH>THLBRELTHEL,
- FREL G2\ T =& BRBEDIL—ILIZHEL, /AT ) — BHEADEYGRY I RIZFEEL TS,

:E_ J—

- E—2—DERVEFE—F—DOERLEGRBAEITRELMTO TS,
KIR BEAFCE S 28EETRY L E—F—I8A—CE 52 2FMHYET . E—4—&TANT HICIZR/CH—ITEEHL TE=F ¥ & &AL, 35V

BEODEETTAN T ZEL,

- E—A—DAVT VR D)=V TRBITToTEZEN, TSV E— 2 ERSNIRICFET IV DERICLTERZEL,

- E—E— DA HOETTHRRITELTELDF VY (E=A o X/ RR—F0) BIRLTLZEL, Bo - F VO FFEFTLFET EE—F—D/T4—T VR
MNEESINT | T—F—OR/CH—IHA—DEFZ 2N HYET,

- EfTR. T EERIEYVET, T DRENTRL0EF-TICEETTIEEFI—DFGNEHYVET, T2 —DRENFRICTA>THLEE

1T LTLEEELY,
=)o)/

HIGH PERFORMANCE F1 RACING CAR

Speed Passion introduces the SP-1 F1 1/10th scale chassis,

an innovative and unique F1 chassis that is the result of creative design
and development.

The SP-1 F1 1/10th scale chassis is designed with a centrally located,
large volume shock that is attached to a carbon fiber mounting plate. The
result of is stability and traction on high speed track sections and total
control in small, tight, sections. These characteristics are not easily
found on today's crop of F1 chassis.

The SP-1 F1 1/10th scale chassis was designed with a precision
balanced rear motor pod. The rear motor pod design ensures allow
precise control and balance when entering and exiting corners which
allows drivers to easily carve the fastest line around the track. The rear
differential utilizes high quality pressure plates along with 12 carbide
differential balls for smooth differential action.

The SP-1 F1 1/10th scale chassis can adapt to various aftermarket foam
or rubber tires, also front and rear wing.

/ Speed Passion 1/10 scale SP-1F1 chassis kit 02 mm




0" | LOWER BRACE

2.5 X 6mm Button Head Screw
FER

Privot Brace A
ERy kT L—ZA 5mm Pivot Ball

Privot Brace B
ERy T L—ZB

5mm Pivot Ball
ERY hR—Ib

s &

SP000666 3 X 6mm Flat head screw
BAG E- 2 | e |

/é 5mm Pivot Ball
ﬂhmmﬂm 2.5 X 6mm Button Head Screw 5mm Pivot Ball 3 X 6mm Flat Head Screw Ry bR—Ib
HEZ ERY bR—IL mex
X2
SP000626
3 X 6mm Flat head screw
Dﬁm 3 X 6mm Flat head screw mez
mez
X3

ERy R—IL

Motor Plate
E—42—7L—+

. 02 | ATTACHING LOWER BRACE

2 X 5mm Socket Head Screw
Fry TR )21~

Front
¥ oo

I ©
@\\\ = Ensure the lock nut place in the front
Side Link Pr=2 Z ' 5 position. )
Yo ryvs X2 By5Fy 7O MU BESIEL
5mm Pivot Ball TLIEEL,
BAGE- 1| [ Eore
v
¢ o
5mm Pivot Ball
D[I ERY hR—)L = Larger hole face outward
X2 / ‘ \ ZIROAZNESHIMITT, 5mm Pivot Ball
SP000666 ERY b R—)b
| 3mm Lock Nut
i ]
Ebm 2 X 5mm Socket Head Screw 2 X 5mm Socket Head Screw_—|
Fry TR 1— FoyTRTYaE”
X4
SP000662
Dm 3 X 6mm Flat head screw
mex
X2
Main chassis
Dﬁmmm 3 X 10mm Flat Head Screw T AYYo—
meA BAG A1
X2
3 X 10mm Flat Head Screw 31X6 Flat head
A\ mEZ mm Flat head screw
@ 3mm Lock Nut mez
7 avy+vh
X2 [BAG D1
SP000643 Motor mount "
otor Mount (L) A)
' 2\ ET—%—< UML) 2X:5mm Socket Head Screw
BAG C .l | {, g Frv TR )21~
Ritie»Height Spacer X2 BAG A2 = Assemble on a flat surface to
HRRERAANR—Y— Rear Wing Mount prevent distortion.
T 94T IV b KFEET—TIWEDLETHAT
BAG E 2 | feELy,
Dmmm 2 X 5mm Socket Head Screw
FryTAYY1—
X2 BAG D1
SP000662 3 X 6mm Button Head Screw Motor Mount (R)
AER E—42—<TVHR)
[[h]mm 3 X 6mm Button Head Screw
AER
3 X 6mm Button Head Screw
X4

FEX

m This setting is for track width 200mm with foam tire
AR DZA 4 200mmBED2y 747

mm 03 Speed Passion 1/10 scale SP1 F-1 chassis kit\

| T




BAG E- 2 |

Dﬁm 3 X 8mm Flat Head Screw
mex

X4

04 | ATTACHING MOTOR MOUNT

3 X 8mm Flat Head Screw
mex

3 X 8mm Flat Head Screw
mex

BAGF-1 | (05 | MAIN SHAFT

1.6 X 101 Spring Pi
C—1 1.6 X 10mm Spring Pin mm ;;Bq/,;nty
X1 ATy = |nsert the spring pin for 2mm.

/\ AT TEE2MmANT

—
R

Diff Housing B
TIINTIUYB

X1

SP000630 (Gunmetal)
SP000724 (Red)

Main Drive Axle
ALY RSATTIRIV

BAG F1 = Use a towel to protect the plating during assembly.
TL— e RETBIeDIC2F IV EEFERLTIEEL,

|

06 | ATTACHING REAR SHAFT

Ride Height Insert 10 X 6mm Bearing
BHERERA Y e viIZ7)

10 X 6mm Bearing
X2 7Y
SP000651

BAG F- 2 |

O

X2

SP000732

6 X 8 X 0.1mm Spacer (PET)
ANR—H—

6 X 8 X 0.1mm Spacer (PET)
ANR—H—

= Refer to setting page for ground clearance adjustment.
BHROBEERF YT VT TERN—IEBRLTIEE,

= This setting is for track width 200mm with foam tire
ARV IZAY/200mmBEDLY 745

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 04 ==




10 X 6mm Bearing
NP5 6 X 8 X 0.1mm Spacer (PET)

ANR—H—

BAG F- 2 |

X1 6 X 11mm Collar spacer
HT—AR—H—

6 X 11mm Collar spacer
HT—AR—H—

3 X 3mm Set Screw
1EXRY

O

X1 Wheel Adapter

RA—IVTET2—
mm] 3 X 3mm Set Screw

X1 1ERS
| |
SP000636 (Gunmetal)
SP000688 (Red)
Wheel Adapter
| RA—IWTETZ2—

O X8, "R 07 | BALL DIFFERENTIAL

BAG F- 2 | 1/8 Inch Diff Ball m

TIR—Ib
Ball Diff Grease
R=IVT 7T UR

oOd

4mm Flange Lock Nut
75>y0vyFvh

X1
SP000696
m = Adjust the tightness to control the pressure of the ball diff. Fully
5X 11 X 1.2mm Washer 48P 72T Spur Gear tighten the lock nut until it stop, than loosen the lock nut by a
Dy p— AN=FF quarter for default position.
7590vI v hOBHEATR-ILT 7DWEES
X1 FRELTIEE N, —HFETHDIAI 1/ARERRLTLEEL,
CDRAVIDT IHIVERAVRERVET,
SP000628

= Apply on both side

Il 5mm Spring Washer MEICES>TLEEL,
m/\% m = Apply on both side
X2 —

MEICE>TLIEEL,
Diff Housing A

SP000628 Smm Spring Washer 25, \ry5)- 5 A
JIIVAV-S

11 X 5mm Bearing

AN7U27 | 5X 11 X 1.2mm Washer
Tye—
X1

SP000650

12 X 8mm Bearing
7Y

X1

SP000649

4mm Flange Lock Nut 11 X 5mm Bearing 12 X 8mm Bearing Diff Ring
77>ynvityb a2/ NFIYT TG

BAGF-2| (8 | ATTACHING DIFF CAP

Diff & 3 X 3mm Set Screw 2 X 13mm Stainless Shaft
m “ap AEXY, AFVLAIY T
W ZIN—FF \%
X1
nm] 3 X 3mm Set Screw

1ERS s
X1 K
(1 2X13mm Stainless Shaft
ATILAIYI B

| J
= Align holes before install the pin

SP00065 (Red) £nd Gan S0 7 MEET BB RIR T<EEL

IVRFeyT

mm 05 Speed Passion 1/10 scale SP1 F-1 chassis kit\ g



= Use the hole in diff housing A
to secure diff cap with set screw

as shown.

HDEE) T TINTDVTADI
Doty AT 1—%EFERLT
F7F vy TEEELTLEEL,

BAGE- 2 |
[[mmmm 3 X 8mm Button Head Screw
AER
X2
BAG B' 2 | = Motor is not included.

Steering Post
ATTIVT KRR

X2

SP000633

BAG C- 2 |
O

o)|lmilg)

Steering Bridge
X1 zz7uzso0ww

O=o

Steering Arm
RTTITT—IA

/i

X2

2300643

X4

SP000694

BAG E- 1|

6 X 3mm Bearing
Pz

X4

SP000647

8 X 5mm Bearing
avidiZ7

3 x5x0.3 Shim
PN

I 4.3 x 6mm Pivot ban
ERy bR—)L

X3

SP000664

© |

X2

SP000644

@x1

SP000640

3 X 5.5 X 1mm Spacer
ANR—H—

3mm Nut
Fvk

BAG E- 2 |

(fum

3 X4 mm Button Head Screw

AEZ
X2
SP000627
[]:mﬂmmmm 3 X 8mm Button Head Screw
AER
X2
Dm]‘ﬂm 3 X 6mm Flat Head Screw
mex
X2

3 X 8mm Button Head Screw

E-2—IFRBEEVORDTEEN,

FEX

'I 0 | ATTACHING STEERING

4.3 X 6mm Pivot ball
ERYbR—)IV

3 X 8mm Button Head Screw
FER

3 x5x0.3 Shim

6 X 3mm Bearing Sl
P4

~TUVY

3 X4 mm Button Head Screw
REX

3 x5x0.3 Shim
PN

3 X4 mm Button Head Screw
FER

8 X 5mm Bearing
NFIY

8 X 5mm Bearing
avidIZ7

Steering Post

4.3 X 6mm Pivot ball RTTIYI RS
ERY bR—)b
3 X 5.5 X 1mm Spacer
AR—Hf—

[BAG A2]

Lower Arm Plate
O77—L7L—h

fatavo#)

Thread Lock
Rltovyl

3 X 6mm Flat Head Screw
mex

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 06 ==




'l 'l | SERVO

Servo Arm 23T
Servo Arm 23T / 25T F=ART—L
A Ve
3 X 6mm Button Head Screw
°D @ L
O:ﬁﬂ]]] 4.3 X 3mm Pivot ball
ERYbR—)L
= Remove .
X1 Ay bLTLEE WD Servo Arm 25T
SP000668 4.3 X 3mm Pivot ball H—RT— L

ERY hR—Ib

BAG E- 2 |
[[hmnm 3 X 6mm Button Head Screw m

AER Servo Mount (L)
X1 H—RIoUb

= Also you can use the originial screw come with servo.
Y—RIRBIT BRI EFERTHELAETT,

BAG B- 2 |

Suspension Arm Mount

=) Insert
OO YAV a7 — LI m
ROV —b Double Sided Tape
X4 mET—7

SP000634 (Gunmetal)
SP000684 (Red)

BAGE- 1|

BAG C2]

Servo Mount (R)
Y—RITVb

@ |:| 3 X 8.5 2mm Spacer 'l 2 | ATTACHING LOWER SUSPENSION ARM
X4

SP000645 Suspension Arm Mount Insert
PYARY D3V T—=LIIV MV —b

BAG E- 2 |
[]:mmm 3X8mm ;utton Head Screw
EX
2 BAG C2

Front Arm (Lower)
7av 77— (37)

ﬂmmm 3 X 10mm Button Head Screw \ _

X2

Front Arm (Lower)

HER 7avt7—L4 (A7)

Pivot Ball
ERy b R—)L BAG C1

Pivot Ball
ERY bR

—

— 3 X 5.5 X 2mm Spacer
For 200 foam tire, please use 3X5.5X2mm AR—H—

spacer X1 pcs for clearance setting.
200R K> VB A Y fERKFEIE 3x5.5x2mm
AR—Y—EIMERLTIIT SV A%
FELTEEN,

3 X 5.5 X 2mm Spacer
AR—H—

3 X 10mm Button Head Screw
RER

For 190 foam tire, please use 3X5.5X2mm
spacer X2 pcs for clearance setting.
190R R V%A VBRI 3x5.5x2mm

RS EIMERLTY TS VA% 3 X 8mm Button Head Screw = This setting is for track width 200mm with foam tire.
AELTLLEEL, FLEX AR D ZA 4 200mmBED2y 747
| 1 3 | SERVO LINK Overall IerEEJi; 21{;"}&’“
g L — Ball Cup Adjuster (S) 21.5mmicE TLrEEWn
@E R—ibFvy T 7Iv ,‘ﬁ
28— (5) /|@
X2 o )« |
SOW) —
@ Remove 4mm " @/ ) T
W = Y v
BAG E- 2 | Amm7yy L TLREEL -‘ 3 X 6mm Set Screw
1EXY
ﬂmﬂm]]] X1 3 X 6mm Set Screw = Be careful for the cutter blade.
TERY TOTEELTREL TR E L,

mm 07 Speed Passion 1/10 scale SP1 F-1 chassis kit\ g




'I 4 | ATTACHING SERVO, LOWER PLATE

3 X 8mm Flat Head Screw
mex

3 X 10mm Flat Head Screw
mex

3 X 5.5 X 1mm Spacer

AR—H—

AR—H—

3 X 5.5 X 1mm Spacer

s

‘l 5 | ATTACHING CASTER MOUNT

3 X 8mm Flat Head Screw
mex

3 X 8mm Button Head Screw

HER

ERy bR—IL

4.3 X 6mm Pivot ball

ANR—H—

3 X 5.5 X 1mm Spacer

sTurn up and down for different degree

RBCRLGIAELRIVET

BAG E- 1|

ANR—t—

3 X 5.5 X 1mm Spacer

H

SP000644

©

BAG E- 2 |

©

X4

3mm Nut
Fvh

SP000640

[m

X2

3 X 8mm Flat Head Screw

mex

X4

[

mEx

3 X 10mm Flat Head Screw

X2

Caster Block
FrRE—TOYY

X1
BAG E- 1|

ERY bR—Ib

4.3 X 6mm Pivot ball

O

SP000664

X2
BAG E-

2|

AR—H—

3 X 5.5 X 1mm Spacer

H

SP000644

([

©

X2

FLER

3 X 8mm Button Head Screw

X2

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 08 ==




BAG B- 2 |

= Bflll Cup Adjuster\(L)
(Ol D E— v
22— 3 x 35mm Turn Buckle

16| TURNBUCKLE @

E=YI\w Il
X2

e DT jl
Ball Cup Adjuster (S) | S\
] X2 ;g}_l/:\:,\myj?:jv

e
— M
<
—m | O

X2 3 x 35mm Turn Buckle
SP000625 F=ININ

I 26mm |

=50

L (@-—mﬂ -‘— 1""‘_ A u This setting is for track width 200mm with foam tire.
t

ARV DEAN200mmBEDt Y T4

1] = For track width 190mm, the length of turnbuckle is 23mm.
R T o179
SN,

190mmBFD LY 7497 TEZ—>/1\v 7 )L ERAE23mm&

'l 7 | ATTACHING TURNBUCKLE & SERVO LINK

Servo Link
H—RUy

Turnbuckle
2= I\v )

Turnbuckle

2=y )b

BAG E- 1 | 'l 8 | ATTACHING UPPER MOUNT
E:I:Iﬁ]ﬁ[ﬂﬂm] 4.3 X 6mm Pivot ball

ERY b R—Ib
X2 S~
SP000664

Front Arm (Upper)
AV =L (TvIN-)

Front Arm (Upper)
7OV =L (FviIN=)

4.3 X 6mm Pivot Ball

1

mm 09 Speed Passion 1/10 scale SP1 F-1 chassis kit\




BAG D- 2 | 1 9 | STEER' NG UPRIGHT 4.3 X 6mm Pivot Ball A » Make sure the pivot ball can move smoothly.

Slotted capture insert ERy kR—)b ERY AR L—RICEIKCEERRLTTEE L,
) X2 zovbFeIFe—AvH—t

—(O—+
X2 ] Steering Axle W 6 m

iyt nd =S
SP000629 7 VT IT IR (g

BAG E- 1| BAG D2 & &
Ommmmm Steering Upright (R) M3 nut Steering Upright (L)

Steering Pivot Ball 277UV T TS5 R)

3mm Hex driver
NABRZAN—

=~

S

:

e P ) Fouk RTFTIIITYTZA (L)
X2
SP000632
E:I]ﬂm]ﬂﬂ[ﬂ] 4.3 X 6mm Pivot ball
ERy bR—)b
X2
SP000664
X2 3mm Nut
SP000640 Fvhk
) A
E VA%
X2
@ |] 3X5.5X0.5mm S;Z’;Cj:j_ 3 X 5.5 X 0.5mm Spacer
Rt
X2 3.2 X 5.5 X 1mm Spacer (PVC)
' ! AR—H—
SP000631
X2 g’;"\;i‘;‘;ﬁ;"g  Front coil spring loaded for 3mm.
SP000734 70V FACIVAT IV RIEBMmMELTLIEEL,

©) || 22xssxammspacer eve) 21 | ATTACHING BODY POST
X6

SP000646 Aluminium Post (L)
Aluminium Post (L) TIVERZM (L)

BAG E- 2 | FIVEERE (1) S ™,
S e
[Immmm 3 X 10mm Button Head Screw = \
FLER X

X2

BAG B- 1|

X6 Aluminium Post (L)

SP000637 (Gunmetal) 7 /VSERARN(L)
SP000686 (Red)

[ ]

X2 Aluminium Post (S)

SP000638 (Gunmetal) 7 /VIRAR(S)
SP000687 (Red)

3 X 6mm Flat Head Screw

BAG E- 2 | meA
Dmmm 3 X 6mm Flat Head Screw
mex
X8

N— >
[ i
3 X 6mm Flat Head Screw X/

mex 3 X 6mm Flat Head Screw
mex

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 10 ==




Battery holder/ Pod brace assembly
Ny T)=RIVE—/Ry RTL—RTY
r7—

Side spring retainer
X2 HARRTUIIT—F—

BAG E- 1|
X2

SP000735

@i

X1 spooosss

Side Spring
YA RRTVY

4.3 X 8mm Pivot ball
ERY hR—)b

Dﬁn‘ﬂm 3 X 8mm Flat Head Screw
mex
X1
[[mmmm 3 X 10mm Button Head Screw
HEX
X2
o o © o o o

= For more side spring position setting,
please purchase optional parts “ Battery
Holder / Pod Brace Assembly (Carbon)”
FT3vDINYT)—=RIVE—/Ry R
TL—=RT7ve>rT)—(h—RY) &fE
BIBTETEICELDYARRTI VY
RIV3VEBEIRTDTENFRETT,

BAG B- 1|

[

22 | ATTACHING BATTERY MOUNT

3 X 10mm Button Head Screw

3 X 8mm Flat Head Screw

4.3 X 8mm Pivot ball
mex

ERY bR—Ib

X1

Roll Damper Body (Aluminium)
O— VAV IN=RT1 (FIVZ)

w [ [0

X1
[

Roll Damper Shaft (Aluminium)
O—IVEVIN=2% T (TIV3)

SP000635 (Gunmetal)

SP000685 (Red)

BAG B- 2 |

] Ball Cup Adjuster (S)

@_Iz X2 RolFevTTIv
AZ—

23 | ROLL DAMPER

m Make a screw thread for easier assembly
FIPNE2~BETOTHSRVIAGEE
(TR TONE T

Grease
JUR

= Ensure the roll damper move smoothly, move inward and
outward after applied grease
TR O—IVE Y IN—HRL—RIEB T BT L%
AL T EEL,

BAG E- 1|

Ocfjmmm

X1 sroooees

HEm

X1 spoooess

© [

4.3 X 8mm Pivot ball
ERY FR—Ib

4.3 X 6mm Pivot ball
ERy bR—IL

3 X 5.5 X 2mm Spacer

ARt —
X1 spoooess
BAG E- 2 |
@ X1 3mm Nut
SP000640 Ay
@ X1 3mm Lock Nut
=/ SP000643 av7fvh

3 X 6mm Button Head Screw
AEX

([

X2

24 | ATTACHING MOTOR MOUNT

3 X 6mm Button Head Screw

3mm Nut

Fwk 4.3 X 8mm Pivot ball

\ ERY bR—)IL
N
= 3 X 5.5 X 2mm Spacer

AR—t—

S

o
@

Motor Mount (Carbon)
E—R—UV(H—RY)

4.3 X 6mm Pivot ball
ERy bR—IV

3mm Lock Nut
OvoF vk

mm 117

Speed Passion

1/10 scale SP1 F-1 chassis kit\




BAG G- 1|

Spring Retainer
RTVIVT
_7—_

$12 O-Ring
X1 ouvy

X1 Damper Body
AV IN—RT1—

P3 O-Ring
1D x "%

[nX1
O x

Damper Cap

(Lower)

EVIN—F vy T
X1 ©@»

1/ I 11

X1 Damper Shaft
AYIN= v Tk

Piston Rod Guide
EXrrOvRAAR

Spacer
ANR—H—

Shock Piston
EXLY

E-Clip
@ X2 EvUvT

N Shock End
> X1 vavoTop

o
[]m Xtqu

X1 Damper Cap
(Upper)
AYIN—FvyT
(7wii=)

Urethane Bushing
ILEYTva

Shock Head
1 vavonvk

Damper Spring
X1 BUIN—=ZATVVYT

(4] @ x1 505"
FrvS
X1

3x5x0.2 Shim
SP000694 PN

= Add few drops of damper oil can protect the
coating and assembly smoothly.
BUN—F AN EBHEEDETA—T( V&
REL A L—AGHEIH ATREEBYE T,

25 | DAMPER

$12 O-Ring

==

Spring retainer

SP000623 (Gunmetal)
SP000725 (Red)

ATV T
_j—_
Damper Cap Damper Body
(Lower) LY N—RFA—
2 74\_:\:*4"/7’ Piston Rod Guide Spacer P3 O-Ring
@7) ERYAYRASE  ZR—%—  OUVy
E-Clip
EVUvT §
\
Y )
A = Use a tools to hold the shaft and assembly the
Q shock end. Be careful do not damage the shaft.
Ay IV ROEERICEY —)VEERL T A
VIERIREZTKIEE WV, Y v T M A=V RS
AIEWESITHRITERLTEE L,
Damper Shaft 3x5x0.2 f/h;:"
ESZAC 2
Damper Cap
(Upper)
BUNN—FvvT
(TvIN=)
Oil Seal
FAIVY—Ib
Urethane Bushing
ILEYTva

i, L
=—

a((e

)

= Move up and down slowly
to remove air bubbles.

= Cover by the oil seal

FAIWT—IVEDRE

m Fill in the damper oil.

AV IN—F A V&bl

= Assembly the shock head
and tighten with damper cap

LTS, v 7 b oY ETRICED TLIEEL, (upper)
LTNT IV (ZER) ZHRWTLEE L, 23y Ay REMII T AV IN—

Fru T (FviIN=) D TIEEW,

Damper Spring
AUIN—ZATI)VT

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 12




BAG C- 1| 26 | UPPER DECK

E xq o Post®) 4.7mm Pivot Ball
RTA—RZ(S)

ERY bR—)L
= ] Antenna Mount
|g: lm| X2 7TrFFIUvE

G:@ 4.7mm Pivot Ball BAG A2
Ry bR—)L Upper Deck (Carbon)
TYIN=TvF(H—RY) ==

X1 N

SP000663 .
U:mmm 3 X 6mm Button Head Screw /‘

AERX
X2
3 X 6mm Flat Head Screw 3 X 6mm Button Head Screw

Dmm 3 X 6mm Flat Head Screw mEX AER
mex \%
X2

BAG E- 2 | 27 | ATTACHING UPPER DECK 3 X 6mm Button Head Screw

[[mmm 3 X 6mm Button Head Screw
AER

X6

3 X 6mm Button Head Screw
HEX

mm 13 Speed Passion 1/10 scale SP1 F-1 chassis kit\




BAG E- 2 |

U]mﬂm 3 X 6mm Button Head Screw
FER
3 X 6mm Button Head Screw

X2 HER

[BAG A2]

Upper Plate (Carbon)

TyIN=TL—kH—RY) ?
D

29 | ATTACHING UPPER PLATE

0

= o N e =) -
SR\ s
BAG D- 2 | 3( | ATTACHING FRONT & REAR WHEEL @
T~ 8 X 5mm Bearing
(For F103 Wheel)
NFYY
X4 (F103:: 1 —JVA)
SP000670
@ |l 5 X 7 X 0.5mm Spacer (PET)
AN—H—
X4
SP000733
BAG E- 2 |
4mm Flange Lock Nut 4mm Flange Lock Nut
77vynvyFvk 7Zvyavytvk

= Tires and Wheels are not included in this kit.
X2 BAVRURA—IUVEF Y MCEFNTOE A,
BIEHBEVORDEEL,

SP000696

) 4mm Lock Nut
’ avoFvh

4mm Lock Nut
ay7Fvh

X2

SP000695

5 X 7 X 0.5mm Spacer (PET)
ANR—H—

8 X 5mm Bearing

TV T

8 X 5mm Bearing

) 5X 7 X 0.5mm Spacer (PET)
AR—H—

3" | ATTACHING ESC & RECEIVER

=
=

Receiver

S AE—RravbO—-5—

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 14 ==



TRACK WIDTH SETTING

Track width 185mm setting (with optional parts) Track width 190mm Setting Track width 200mm Setting
BEIR185mmD Yy T4 T (A T3V iN—YER) HIZ190mmD -ty 717 BEIZ200mmD -ty 717

# Track width may vary by using differnet wheel.
Emgtiﬁﬁﬁ‘fh%d‘%—}bL:;o?%?@Eﬁ%b‘%ibiﬁj

-
Servo Arm 23T. 25T (Aluminium)
H—R77—L23T, 25T (77IVS)
L 00N
Servo Mount Set (Alummlum\) 2004 / /
Motor Mount (R) (Aluminium) FvRR2—T70OvY
For 540 Motor SOoN. H—RI IRy bk 7IV3) o o © O o o
E—2—<UMR) (7IV=)

540 q
X Battery Holder / Pod Brace Assembly (Carbon)
||-||© Ny FU—=RIVE—IRY R TL—RT vt T —
(h—%R>)

(= [o ] 0 Bri
Steering Bridge

in Dri Aluminium)
X1 Main Drive Axle (Carbon) (
AAYRSAT TR (A—HR) —— / RFTIVTTIYD

FIV3) Front Coil Sprinq
B JOVFRTUVY
Soft Medium  Hard
V7b EF4T7L IN—F

Side Spring
YA RXTIVG
1/10 F1 Wheel w/ Foam Tire Set 1/10 F1 Wheel w/ Rubber Tire Set Soft Medium  Hard
F1IRZAV/ AR D214y F1BZA v/ 1\—21 Yty VIb ETATL N\—F
SP000173  1/10 SP Mark-1 Bodyshell SooN Z—)S—\—R
RTA—
I
L |
@Jor®
1/10 F1 Front Wi 1/10 F1 Rear Wing
SP000179  1/10 F-68 Bodyshell 1o 7’;";#;‘3\/ 5 Soon Yt s

RTA—

mm 15 Speed Passion 1/10 scale SP1 F-1 chassis kit\ g




PARTS

X1 Lower Arm Plate (Carbon)
spooosss D77 —LTL—k(H—R>)

X1 Motor Plate (Carbon)
sPooosss E—F—TL—k(H—H)

X1 Upper Deck (Carbon)
SPooossy 7\ —TuE(h—HK>)

© ©

@© ©©

X1 Main Chassis (Carbqn)
BAG A I e A >

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 16 ==




X1

SP000658

Motor Mount (Carbon)
E—E—IVNH—RY)

200005

BAG A2

s

X1

SP000660

Rear Wing Mount (Carbon)
UT TR IV S (A—RY)

-

X1

(Provided by Street Jam)

QA2

X@?ﬁ

Ball Cup Adjuster Set
R=IVFryT 7V
SP000624
AZ—

M

SC=

Sl Climn
3)

\

Upper Plate (Carbon)

SP000656 v/ \—T7L—hk(H—KRY)

SnjCiimm

S~
' X2 Ride Height Insert / __
S — Set
@I- SPO00A3T s mmm (>
—htvh

13) C

— )| G | Clim I
(1
— o= e=
2N
4 4 N
(=
X1
SP000429 Body Post & =
Agtgnn:sl\:lount Set E:‘m %
BAG C1 TJ'\T»r;/T\éI*% =
TUTFIOY =7
ST B || @e el %@: =@
- /
Link System Set
-~ ~ BAG C1 SP000435 PZSZ SN
)
N
BAG C2
X1 Steering & Servo Parts Set
SP000428 A7 7YY —RIN=VEvh
~
77
0—0 —
Front Arm Set Caster Block Steering Upright Set —t
BAG C2 SP000427 a7 —Ltvk m SP000426 FvyRA2—J0OvY BAG D2 spooo43o ARFTIYIT TS bk \l_.;\j
\ AN AN J

mm 17 Speed Passion 1/10 scale SP1 F-1 chassis kit\




/ N 7 N
X1 48P 72T Spu:' Gggr
SP000667 AN=FY
m SP000623 Damper Set  (Provided by Street Jam)
SP000725 ESZAC SN
N J \_ )
4 N
BAG B1
m [ [0 o L]
X1 Roll Damper Shaft (Aluminium) X1 Roll Damper Body (Aluminium) X6 Aluminium Post (L) X2 Aluminium Post (S)
O—UYIEVIs=2v T (TIVI) O—YUYTEVIN—RT1 (7IVZ) TIVZRZR (L) TIVZRZR(S)
SP000635 (G tal SP000637 (Gunmetal) SP000638 (Gunmetal)
SP000685 gR:(';)me 2 SP000686 (Red) SP000687 (Red)
\ J
4 N
0000 Y 1 :H Suspension Arm Mount I:]” Steering Post
o nse! — S0 :
S 2FTYERZ 10 X 6mm Bearing
X2 3 x 35mm Turn Buckle *7'7{\/‘/\3 T =L 7/ RTINS
SP000625 F=2Iv )Y X4 RO AZT—h X2
X2
SP000634 (Gunmetal) SP000633 (Gunmetal)
BAG B2 SP000684 (Red) SP000683 (Red) SP000651 [BAG C1]
\ J
4 ,, 4 N\
6X 3mm Bearing ) 8X5mm Bearing @ 3x5x0.3 Shim
=, N7 C. N7)5 DN —( 8 X 5mm Bearing
X2 X4 X4 _O_ (For F103 Wheel)
7Y
SP000694 -
SP000648 SP000647 m X2 Steering Axle (FIO3RA =LA
\ sPooos29 X7 VX777V gpogosro
/ mm Front Coil Spring
JOVcRTIY
X2
SP000734

10 X 5mm Bearing (For F104 Wheel)
N7V T (F104KR4— V)

(@D) X4
O SP000652
@ ﬂ 5 X 7 X 0.5mm Spacer (PET)
X1 Motor Mount (R) X1 Motor Mount (L) AN=H—
BAG D1 BRI N e SP000642 (Gunmetal) © #T<X7¥HU X4
L SP000691 (Red) SP000692 (Red) Y, SP000733
3.2 X 5.5 X 1mm Spacer (PVC)
‘ N | O
Wﬂ Side Spring Oﬂmmmm Steering Pivot Ball O:Iﬂm] 4.3 X 3mm Pivot ball X6
YARRT Y RFTIVVTERY b R—IL ERY bR—)IL SP000646
X2 X2 X1
SP000735 SP000632 SP000668 “:m]mm King Pin
E VA=
X2
EI@ 4.7mm Pivot Ball [][I 5mm Pivot Ball Ojﬂmmﬂ]ﬂ]] 4.3 X 8mm Pivot ball SP000631
ERY bR—Ib ERY b R—)b ERY b R—Ib
3 X 5.5 X 0.5mm Spacer
X1 X5 X2 @ |] ZAR—H—
SP000663 SP000666 SP000665
X2
BAG D2
O:ﬁﬁﬂﬂﬂﬂ]] 43X 6mm Pivot ball @ |:| 3X5.5X 2mm Spacer @ H $X 83X 1mm Spacer \ ~
. cer Nt
ERY bR—b AN—F A
X10 X13 X8
SP000664 SP000645 SP000644 m
N\ J/

/ Speed Passion 1/10 scale SP1 F-1 chassis kit

18 ==



4 N
[[hmm 3 X 4mm Button Head Screw ﬂmﬂm 3 X 6mm Button Head Screw [[hﬂmmm 3 X 8mm Button Head Screw [[hmm]‘mmm 3 X 10mm Button Head Screw
AER AER AER AR
X2 X15 X8 X6
SP000627
[MMD 3 X6&mm Set Screw 3 X 6mm Flat Head Screw 3 X 8mm Flat Head Screw 3 X 10mm Flat Head Screw 2 X 5mm Socket Head Screw
Y MmER mEz mez Fyv TR )1—
X1 X17 X9 X4 X6
SP000662
2.5 X 6mm But@\on Head Screw @ 3mm Nut @ 3mm Lock Nut 4mm Flange Lock Nut 4mm Lock Nut
EX Fuk = Ova+wk 77vy0viFyh avoFvhk
X2 X6 X3 X3 X2
SP000626 SP000640 SP000643
SP000696 SP000695 m
- J
e
O ° ]
X2 X1 Main Drive Axle
SP000628 ALY RSAT TR SP000630 (Gunmetal)
SP000724 (Red
Diff Ring (Red) (BAG F1.
FIVVY
Y, N
Diff Housing B —
O usinch piff Bal C——3 1.6 X 10mm Spring Pin TINTIUTB LI 2X13mm Stainless Pin
FIR—IL : R AFVLAEY
X18 X1 End Cap
SP000661 X1 X1 I¥h+vv7 X1
3 X 3mm Set Screw
O 6 X 11mm Collar Spacer mlm PET S @)
HF—AR—H—
7 X1
X1
X1 Wheel Adapter X1 Diff Housing A
RA— VT T R— mm 3 X 3mm Set Screw @ TINVIVTA
1ERY 11 X 5mm Bearing
S I~ gy SP000639 (Gunmetal)
SRR xi V|
/ X1
SP000650
6 X 8 X 0.1mm Spacer (PET) .
5X 11 X1.2mm \;\Iﬁs;ir_ @ 5 mm Spring Washer @ It — 12 X 8mm Bearing .
7 m/ A\ R7YY
X2
X X2 ot (BAG F2]
SP000628 SP000649
- J
4 N
Spring retainer Damper Cap X1 Damper Cap
2TYHYF (Upper) (wae:) X1 Damper Shaft
R AYIN—FvvT A IN—Fvy T AVIN—v Tk
(7vIs—) (B87)
X1 Damper Body
AV IN=RTA—
/—\ ; Shock Piston Spacer 3x5x0.2 Shim
X1 Oil Seal X1 Shock @ |:| X1 ? @ 5
m]’ e - S -
X1 X1 Damper Spring
SP000694 HYI 2TV
|:|] X1 Piston Rod Guide X1 ngper Set
X1 P3O-Ring X1 Urethane Bushing EARYRYEAAE SP000623 (Gunmetal) #~/\ 7" YYEgRRY
oy LRV Tya SP000725 (Red) Y,
4
4 G N\
rease
—_—— X1 7
SP000484
X1 S120-Ring X2 E<ip Ball Diff Grease
ouvy @ ESUyT X1 T UROLS
Turnbuckle Wrench m AL TUR
SP000483
Cross Wrench
X1 LAl Double sided tape Silcon Oil #40000
7RALZTF X1 omr— X1 Suavsaon
- J J

| T

mm 19 Speed Passion 1/10 scale SP1 F-1 chassis kit\



SETTING GUIDE

0" | TOE-IN AND TOE-OUT

= Make sure the servo is in neutral.
Y—RHRAZa— S IVUBICHDTEERRLTIEEL,

= Short / Narrower
BEVET/A—TIh L

/

Longer / Wid:\

&~ RAEUET/ b

Adjust rod length by rotating the turnbuckle, until the wheel pointing inwards (toe-in) or pointing outwards (toe-out)
EAZNZTNDZ—V I\ )V EREER T b=/ b—T UM ERETHTENARETT,

02 | CAMBER ANGLE

2mm Hex driver
NABRZAN—

Adjust front camber by turning the front upper pivot ball in or out.
To get more negative camber, turn the front upper pivot ball IN.
To get less negative camber, turn the front upper pivot ball OUT.
7OV 7y IN—ERY bR—ILORUAHFETTOY v\ —AZHEL
TIEEV R AT AT F v VN —EZEPTITFERY bRV ERICRST
ITIEFRIICBEIE B TEEL,

0 3 | GROUND CLEARANCE Ride Height Insert Omm - 2.5mm

= Make sure both side is using the same ride height insert.
EAICAXIACESHER A Y~ EEAL TR, Ground clearance can be adjusted according to wheel diameter when using foam tires.

ARV IZAVERKIEZ2A VYOER CERZRHE T HILNHETT,

04 ‘ DAMPER SETTING K

= Loose

= Rotate spring retainer for fine tension adjustment.
Change coil spring for greater adjustment in hardness
ATV G T—F—DFDARETT >V aV aABLTIEEL,
ATV G 'L Ty T HEBLTLEEL,

= Use thinner oil and softer spring for rough or low-grip surface.
Use thicker oil and harder spring for smooth, high-grip surface.

S ERENEY )y TRE CIEEFOBENA IV EERLTZEL,
AL—RFREL/N\AY )y TERE CREFOBVAMIVEFERLTEEL,

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 20 ==




SETTING GUIDE

05 | ROLL DAMPER SETTING

= Apply different viscosities of grease to the
piston to adjust roll damper hardness.
WMEDREZTAEERLTA—ILE Y IN—D
REEEELCLIEELY,

Use thinner grease for low-grip surface.
Use thicker grease for high-grip surface.
Adjust roll damper hardness to achieve
optimized steering response.

JV)y TOENEE CEEFOBENT VR % /\A
)y THRECREFOBVNI URAZERLTILEL,

Roll damper
A—LEIN—=

06 ‘ CHASSIS RIGIDITY

BEOKRICEDE CRANEN ST TETYv—VAIMERBL TS,

High traction
NS T2aYy

« Carpet/high traction track. = Remove for traction.
A=y MNA FS5o9av bSws NFERSTVaVHEL

Chassis rigidity
P2 e 12

Remove post to adjust the chassis rigidity, adjust according to the track surface

= Remove for traction.
NTENSTY avhELE

Low traction
aO—k>o¥3>

07 ‘ GEAR RATIO 72T Spur gear

Refer to the diagrams for selecting gears.
FTEBRIRT BHOREBRLTIEEL,

Formula =

Spur gear teeth
RIS—F AR . -I
Pinion gear teeth .
EZA > F sk

Pinion gear Gear ratio 18T 4.00:1
[l el Ftt 19T 379:1
14T 5.14:1 20T 3.60:1
15T 4.80:1 21T 3.43:1
16T 4.50:1 22T 3.27:1
17T 4.24:1 23T 3.13:1

08 | ADJUSTING UPRIGHTS

Different setting are possible by altering the axle shaft position.
TORIVYYTNRIZ AV HEBBTBCETEYTA VI EITOITEDNTARETT,

= For technical circuit . l_:gr High-speed circuit
TYUZAIVY—Fy @Al BIRY—F v bAElf

7

09 | COOLING FAN

Attach a 25mm / 30mm fan on motor mount (L) to increase
the cooling effect.

mm 21

Speed Passion 1/10 scale SP1 F-1 chassis kit\




SPEED PASSION | Name Date

K4 B
——— | Track Air temp. Humidity
o -2 SR BE
HIGH PERFORMANCE F1 RACING CAR | TraCkcond_IIiop Trac!(temp'
J—RAaAVT4¥a> RERE
| SETTING SHEET {5745 —b | b
Friction grease . Toe angle (front) © DyeZ S
@ Roll damper — JOvhh—£ _— Steel (kit standard) O
709235 R RF—Ib (Fv MEHE)
Carbon fiber (optional) D
soft Medium h—K> (A7v2Y)
vob O zzon O @D@D
Hard
N—F |:|
Battery
INyT)— =
Standard Shortly c Ek@ j:l l% %;r
i . £ )
;;;EWXEI Ya— AR ElE 5© 5 ® 3 g
o0
Battery position o) o [¢)
Ny FY—RIvav |-
= |z
Foward Middle 23 9—e 32
o [ evse— [0 %|R )
Back [ '\"Ei ¢ 0
ww [ -
Ball Diff
R=IVT7 ‘
Standard Ceremic D @ D
2% [ +539% O Post posi@ion
%tg)e{fm Insert position RRALRDIVaY .
—— A —=rRIVaY Damper position
HAVIN—RIV3>

Forward Backward

g O owm O

Damper spacer

Ol ] i
Upright shaft position Upright position . -
TYISAbSvINEDVaY  TyTSAbRvyay  Podlinkposition
Ry RUIRIDay L
7 T 1
T
Upright spacer Pod link spacer \
T TZA AR — Ry RV AR~ —

Rebound stroke
YNV RE

Camber angle position
FrN—KIav

Caster block

FrRE2—TJOvY

Front
zavk

Ground clearance Front Rear
B Zovk mm mm

Rear shaft spacer
VY T ANR—H—

Wheel offest Standard Optional
FA—IbA T2k i #7vav [
nglp\cel Side Spring
HARRT)VYT
+ Motor Battery ESC
- —mm Soft Medium o NyF1)— AE—kavbO—5—
} vt [ 2574750 — -
Hard Super Hard ‘ Spuﬂr gear T 64P [] Pinlon gear T 64P [ ]
_ n—r [ z=r—n—r| | z5—#% asp [ [t 48p []
| E;‘Tﬂ/ ;gle(s) | Body Front wing Rear wing
_— % Front Coil Spring b arg A=l Sk o2/ DA drs o274
| oil # 0>hRIU>T | Front wheel Front tire Front tire diameter
IOV E soft Medium avbRqa—Ib __ vavkagav _ 7OVhERAYE
Spring :7: /N | Rear wheel Rear tire Rear tire diameter
. ar 4y kA — 1 1 >4
| 2Ty e O ) iRA—Ib )Y 21v )24 YE

Ver. SP115032013 / Speed Passion 1/10 scale SP1 F-1 chassis kit 22 mm




G
———FfF—1
@)
T TR
4 N\
\ J

wurw. sSpeepas.sor. et

Email: cs@kinggoldenltd.com




SPEED PASSION

| Name

K4

S =5

| Track
J—X

HIGH PERFORMANCE F1 RACING CAR

| SETTING SHEET €515 —b |

Friction grease

Toe angle (front)

+\
@ Roll damper — JOVR—5
70523y IR
Soft Medium
vk s7rn [ @ O @ 0
Hard
n—r [
Battery
Ny T)—
Standard Shortl c ® /
1 ortly £
%ZZ;H{XD Ya— X glE ~G S 5
Battery position o §
NyT)—RIT3> ol

= | L
Foward Middle 3 ©9—@
wl [ eos— 3[R \
Back @ I\nEi Y \
wm [ k-
Ball Diff
R=IVT7
Standard Ceremic
=23 €53vy []
Other .
Z0fth Insert position

] O

Upright shaft position
TYTSA MY TNRI YAy

Upright spacer
TYTSA PAR—H—

Rebound stroke
YNV RE

Camber angle position
FrN—KIav

Wheel offest
RA—=IVATEVE

4
!

| Piston
ERR
| oil

FAIV

| Spring
AT

Ver. SP115032013

Upright position
TYvTSAbRY Y3y

Damper
AVIN—

mm

hole(s)
7%

#
&

Track condition
OA—RAVTA4Y3Y

: []
Qo@)o .
Post position

Date
Bf¥

Air temp.
KR

o

RAMKRYY3>

AV —bRYYay

Pod link position
Ry RUVoRIYaY

Caster block

FrR2—T70OvY

Front
zavk

Ground clearance

£

Rear shaft

7% 7k

Steel (kit standard) D
AF—Ib (Fv MEHE)

Carbon fiber (optional) D
h—R (FTav)

Humidity
TE

Track temp.

BRTRE

{3

Damper position
BVIN—KRIav
Forward
Bt

Backward

Damper spacer

(L)
WPIM foBLL

w
wiw

O =g O

T
A [T T

Pod link spacer

Ky Ry yax«”—ﬂ¥

Rear shaft spacer
VY v T ANR—H—

Standard Optional )
2 #7v3v [ n/) \ &
2.5mm
O
Side Spring
HARRT)VYT
Motor Battery
Soft Medium 42— NyFYU— AE—Farvra—3—
V7hk EP 0N
Hard Super Hard ‘ Spur gear T 64P [ ] Pinion gear T 64P [ |
N—FR Z—15—n—k[] RIN—FY 48p [ [t DV 4 48p []
| Body Front wing Rear wing
% Front Coil Spring RFq =PIy X %) RS20
0>hRIU>T | Front wheel Front tire Front tire diameter
Soft Medium 7avrRA—=Ib 7avhaAv 7avhaMviE
vzt U zzon O | Rear wheel Rear tire Rear tire diameter
Hard YR RA—Ib DAL R ey VYRR
N—F ]
e Speed Passion 1/10 scale SP1 F-1 chassis kit 1




SPECIFICATION AMENDED @H L S @ H -

X1 X1

SP000628 SP000628

TRACK WIDTH SETTING FOR 190mm WHEN USING F104 OR SIMILAR WHEEL SET

4mm Flange Lock Nut
7ovvnvotvk
5.5 X 10 X 1Tmm Washer
Tvie—
5.5 X 10 X 1mm Washer

4mm Flange Lock Nut Ty —

75vyvnvotvk

5 X 7 X 0.5mm Spacer (PET)
AN—H—

8 X 5mm Bearing
N7V

8X5 Beari
mm /\‘?/:TIJHS’f 4mm Lock Nut
avyFvh

M001194 VER. SP121032013



